
CONSOLIDATED SEWING MACHINE CORP.

I_ INDUSTRIAL SEWING & CU'ITING EQUIPMENT

MODEL 14TU854

PARTS BOOK



 



c
a
m
-
M
a
m
b
a
»

10

11

12

13

14

15

16

17-

1 8

19

20

21

22

23

24

'25

26

27

23

29

30

31

32

33

85

36

37

SB

39

40

41

42

43

45

46

47

4B

49

50

51

52

53

:54.

" 55

550705 1-

550759

550750-401

550700-402

550700-400

550700-404

550702-391

550700-201

550590-301

550099-391

550700-391

544240-004

”544212-000

550701-591

550757

544220-003

544210-001

550574-091

550079

544211-002
544270-001

544270-001

544270-001
544212-001

550570 '

550391
544212-001

543000-003

544212-001

550572-300

544212-072

550000-391
55.0689

412007-002

550090

412097-002

550304

543903-005

549077-007

545070-001

550470-391

544270-001

550091-401

544270-001

550093-391

550094-391

550941 091

544270-001

550042-091

550343-391

543005-003

550105

550700-405

550091-091

555092-000

.
“
1
.
0
.
0
.
2
.
m
a
d
a
m
—
A
M
A
A
d
d
—
a
.
.
L
-
D
A
A
d
M
A
A
J
‘
d
A
N
A
—
A
u
d
—
I
—
n
d
—
L
—
A
—
A
-
fi
M
d
—
L
—
A
.
§
&
.
—
L
N
N
.
5
.
.
.

‘
d
-
A
-
‘
m
—
A
-
l
u
‘
m
—
l
m
d
fl
-
A
fl
d
fl
—
l
d
—
M
M
M

I
fi
—
l
—
l
M
—
J
N
-
l
a
fi
m
w
k
fi
d
—
h
—
L
u
l
d
u
-
L
N

1
a
d
m
b
M
—
L
m
—
A
—
L

d
-
A
—
L

DESCRIPTION

THREAD UNWINOER THREAD GUIDE

(UPPER) (FOR 4 THREAD)

THREAD UNWINDER THREAD GUIDE ROD

COLOR MARK (BLUE)

COLOR MARK (GREEN)

COLOR MARK (RED)

COLOR MARK (YELLOW)

SPOOL CENTER PIN

SPOOL HOLDER

THREAD UNWINDER PLATE

THREAD UNW1NDER SLIDE PLATE

THREAD UNWINDEF! SLIDE PLATE NUT

TAPPINC SCREW (NOMINAL DIA.3. L12)

5001510 (1041.10)

THREAD UNWINDER SUPPORT PLATE

THREAD UNWINDER SUPPORT PLATE SPRING

T-APPINC SCREW (NOMINAL 01.4.0. L0)

SCREW (M4. L0)

HANDLE

HANDLE BRACKET (LEFT) COMP.

SCREW (103, L10)

SCREW (M4, L0

SCREW (M4. L0

SCREW M4. L0)

SCREW M4. L0) _

HANDLE 0RACKET (RIGHT) COMP.

PRESSER EAR LIFTER LEVER SPRING

SCREW (M4, L0)

WASHER

SCREW (1114. L0)

TOP COVER COMP. (FOR 4 THREAD)

50021» (104, L0)

LIGHT COVER

LIGHT GRILLE

TAPPING SCREW (NOMINAL DIAA. L10)

LISRT SHIELD

TAPPING SCREW (NOMINAL 0IA.4. L10)

THREAD CUTTER

WASHER

SPACER

TAPPINS SCREW (NOMINAL DIAS. L6)

REAR COVER COMP.

SCREW (M4. L0)

PULLEY COVER (GRAPHIC)

SCREW (M4. L0)

FULLEY COVER CAP

CLOTH PLATE FRONT) COMP.

CLOTH PLATE BACK)

SCREW (M4. L0)

ACCESSORY CASE PARTITION PLATE

ACCESSORY CASE (LOWER)

SPRING WASHER

THREAD UNWINDER THREAD SDIOE

(UPPER) (FOB .5 THREAD}

COLOR MARK (PURPLE)

SPOOI: CENTER PIN (FOR 5 THREAD)

TOP COVER COMP. (FOR 5 THREAD)



 



m PART NO. fim DESCRIPTION

22

m
m

m
a
m
a
-
N

M
M

m
m
g
u
m
m
a
g
m
g
m
m
g
g

"
m

m
m
m
m
n
A
A
A
A
A
h
a
=

m
E
Q
M
A
c
m
m
u
m
m
h
u
m
fi
g
g
g
g

(
H
U
I

_

(
O
m
-
4
'
0
3

d
‘

3
g
m
m
3
3
3
3
3
5
3
8
w
m
w
m
m
a

m
u
m

550?} 4

550715-391

550720-391

550721-391

550722-591

544255

544212-005

412597-002

543504-003

550707-391

544270-001

55071 1-555

251457

412597

412531

412507-003

550352

544211-002

550412

412597-003

550052-401

55571-0

544245-005

550527

543501-002

550525 _

550303-391

410200

545503-004

544215-003

541155-001

544215-005

550554-591

545504-005

555117

555115-591

5551.11 415.5

555115-355

555107-591

550775

550775

550777-551

5551. 1.0

55.0775

412597-003

555095-401

555100-591

550425

412597-002

550772

544245-002

550755

5411', 5-002 .-
.003- .'

" A 5&482-005

555055

544212-001

550?8B

!

i
I

I
I

I
I

I
I

I
I

I
I

d
“

t
I
d
d
h
h
h
h
b
-
t
d
-
n
-
n
—
s
—
a
-
n
—
D
d
—
s
—
L
—
A
—
A
—
h
—
A
—
K
M
—
A
M
A
g
o
—
i
d
.
1
.
.
-

I
I

I
I

I
I

I
I

I
I

I
I
—
L
a
-
t

n
I
—
I
Q
J
h
A
#
#
I
A
-
K
—
t
—
l
—
l
-
L
fl
l

I
a

I
—
l
'
i
d
u
d
—
A
I

I
—
L
I
”
A
h
a
—
5
.
;

d
fi
a
‘
fi
‘
i
m
m
fi
-
fi
‘
fl
-
‘
M
d
—
l
—
l
d
fi
fl
fi
d
m
fi

TENSION DIAL BRACKET

ONE TURN TENSION DIAL COMP (LEFT NEEDLE THREAD}

ONE TURN TENSION DIAL COMP.

(RIGHET NEEDLE THREAD)

ONE TURN TENSION DIAL COMP. (RIGHE LOOPER THREAD)

ONE TURN TENSION DIAL COMP. (LEFT LOOPER THREAD)

ONE TURN TENSION DIAL COMP. SCREW

SCREW (M4 L5)

TAPPINC SCREW (NOMINA DIA4 L10)

WASHER

FRONT COVER (BODY) COMP. (FOR 4' THREAD)

SCREW (M4. 1.5)

TENSION DIAL COVER (GRAPHIC)

FRONT COVER THREAD SINCE (FOR 4 THREAD)

TAPPING SCREW (NOMINAL DIAA. L10)

FRONT COVER THREAD GUIDE (SMALL)

TAP'PING SCREW (NOMINAL DIA.4. L5)

FRONT COVER THREAD GUIDE (LOWER)

SCREW (1113. L5)

LOOPER THREAD GUIDE

TAPPING SCREW (NOMINAL 0111.4. L5)

LOOPER COVER (GRAPHIC)

LOOPER COVER SUPPORT PLATE

TAPPING SCREW (NOMINAL 054.3. 1.5)

LOOPEH COVER HINGE PIN

RETAINING RING

LOOPER COVER HINGE PIN SPRING

MACHINE BASE

MACHINE BASE CUSHION

WASHER

SCREW (M5. 1.12)

NUT (M5)

SCREW (M5, L15)

CLEAN POCKET COMP.

WASHER

TENSION DIAL BRACKET

ONE TURN TENSION D1AL COMP

(CI-IAINSTITCH LOOPER THREAD)

TENSION DIAL COVER (RIGHT) (GRAPHIC)

TENSION DIAL COVER (LEFT) (GRAPHIC)

FRONT COVER (500V) COMP (FOR 5 THREAD)

FRONT COVER THREAD GUIDE (FOR 5 THREAD)

NEEDLE THREAD GUIDE SUPPORT PLATE

NEEDLE THREAD GUIDE

FRONT COVER THREAD GUIDE (LOWER) (FOR 5 THREAD)

THREAD CONTROLLER GUIDE SPRING COMP.

TAPPING SCREW (NOMINAL CIA.4 1.5)

LOOPER COVER (BODY) COMP. (FOR 5 THREAD)

CHIP GUARD

CHIP GUARD PRESSER SPRING

TAPPING SCREW (NOMINAL CIA-I. L10)

CHAINS-TRON LOOPER GUIDE (SMALL)

TAPPING SCREW (NOMINAL DIA3.1.8)

TENSION RELEASE PLATE

SPEGER I

SCREW5)

TENSIO REL ASE AUXILIARY PLATE

SCREW (M4 1.5)

TENSION RELEASE PLATE STOP PLATE

SCREW (M4 L5)

TENSION RELEASE PLATE SPRING



 



- PART NO r35"?35—;
DESCFNPTION

29

30

31'

32
-_. 33

34

35

3.8

37

33

39

40

41

42

43

44

45

43

47

40

49

50

5.1

52

53

as

'57

58'

' "-5.9

60

6‘1

:62

83

64

as

M
N
M
N
M
N
M
.

-

m
u
a
m
h
u
m
g
g
a
g
a
n
a
a
i
a
fi
n
a
q
u
m
m
h
u
m

550386

544207-011

550388

544207-01 f

550723-391

550302

544207-012

543001-007

542402

550404

544207-01 1

544207-01 1

550333

544207-01 1

410325

544044

41032-7

201430.

550401

54421 1-051

370270-300

343001-003

550402

544207-01 1

550035

373304-300

370270-000

543301-000

550370-391

550372

I: 50373

‘244207-01 1

-_ 550304

410351

550379-452

550373-452

504033-431

‘ 410323

410324

550395
550725

374573

373040

544211-053

374102

012002-4244

550120

37433.5

37.4364

370233

370231

370037

374352

374353

543 04-002 _

£001.10

374353

55fi793

543804-009

5507-94

544207-01 1

550790

544212-001

550791

543876-002
n d gun..- ---

I
I

I
I

1
I

o
c

I
I

I
I

I
I

I
I
m
d
-
‘
d
m
—
h
d
d
—
l
—
l
—
fi
d
-
l
-
A
A
—
l
—
l
-
A
-
I
—
L
—
I
—
I
N
—
I
—
L
d
u
d
l
fi
d
fi
d
d
—
l
-
A
d
—
l
h
”
fl
-
§
—
l
.
—
L
d
—
l
d

I
l
e
a
n
a
a
m
d
fl
d
d
d
d
fi
—
I
—
a
—
I
J
M
M
-
J
m
—
A
I

I
I

l
fi
d
d
u
fi
fi
u
fl
fl
fl
—
h
d
d
—
t
fl
—
A
—
l
—
L
m
d
n
fl
d
d
-
‘
I

d
a
g
-
A
I

I
u
d
—
fl
—
I
h
m
—
J
-
‘
M
n
h
fl
d
fl
l

PRESSER EAR LIFTER CAM (LEFT) COMP.

337 SCREW (M4 1.4)

PRESSER EAR LIFTER CAM (RJGHT) COMP

SET 3002mm L4)

PRESSER BAHLIFTER LEVER

ARM SHAFT

SET SCREW (M4. L6)

RETAINING RING

THHUST WASHER

NEEDLE EAR CRANK COMP.

SET SCREW {M4, L4.)

SET SCREW 1.14. L4)

ARMSHAFT OLLAR COMP.

SET SCREW (M4. L3)

NEEDLE EAR CONNECTING STUD-COMP.

NEEDLE EAR CONNECTING 3700 SCREW

NEEDLE EAR CONNECTING LINK

STRIKER {FOR 4 THREAD)

STRIKE-R FOR 5 THREAD)

SCREW (013, L5)

NEEDLE EAR CONNECTING LINK PIN

RETAINING RING

NEECLE BAH ECCENTRIC CAM CCMP.

SET SCREW (M4. L4)

KNIFE (MOVABLE) FOHKED LEVER SLIDE BLOCK

NEECLE EAR CRANK ROD

NEEDLE RARCCNNECTING LINK PIN

RETAINzNe RING

PRESSER REGULATING THUMB COMP.

PRESSER EAR SPRING _

PRESEER EARGUIDE BRACKET COMP.

SET'S'CREW (M4. L4)
PRESSER EAR OIL FELT

PRESSEH BAH

PHESSER FOOT SHANK COMP.

PRE-SSER FOOT COMP.

PREEEER ROOT SCREW

NEEDLE EAR BUSHING (UPPER)

NEEDLE EAR BUSHING (LOWER)

NEEDLE DAR

NEEDLECLAMP (BODY)-COMP. (FOR 4 THREAD)

NEEDLE SET SCREW

NEEDLE CLAMP THREAD GUIDE

SCREW (M3. L4)

NEEDLE CLAMP (BODY) SCREW

NEEDLE 031.740.2002 (14/90)

NEEDLE CLAMP (BODY) COMP. (FOR 5 THREAD)

NEEDLE SET SCREW {OVEREDGE NEEDLE)

NEEDLE SET SCREW COVER STITCH NEEDLE)

NEEDLE THREAD REE-TENSION SPRING

NEEDLE THREAD REE-TENSION PLATE

. NEEDLE THREAD FEE-TENSION BRACKET

NEECLE THREAD REE-TENSION PLATE 3700 SCREW

513%?“THREAD PRE-TENSION BRACKET SCREW

NEEDIgCtAAiP‘STRREADEUIDE

0 ER EDLE THREAD 0.0102

NEEDLE CLAMP THREAD GUIDE SET SCREW

SEAM GUIDE HOLDER

WARNER

TENSION-RELEASE CAM COMP.

SET 300311: (144. L4) ,

TENSION RELEAEE BRACKET

SCREW (M4. L6)

TENSICN RELEASE AcmATING PLATE

SPECER
9.4-6.10... . c an



 



- PART NO.

m
u
m
-
m
M
M
M
N
N
M
M
M
M
M
-
A
-
a
-
n
-
a
-
t
-
s
-
4
-
s
—
a

.
g

u
n
-
a
o
m
m
-
q
‘
m
m
u
w
r
o
a
c
u
m
m
q
m
m
m
a
m
g
z
a
m
m
”
m
m
h
u
-
‘
°
N
‘

G
M
:

0
1
0
1

550999

544207--011

370291

570272

544213-002

410425

550599

414749-003

542571-005

410435

370290

55054-7
559422

544207-01 1

550395

544207-01 1

379799

550421

542402

379513

555009

550477

544207-011

412794

412795

544209-002

412799

414750-001

374195

550597 «4-—

544207-011

544213-053

550505

544205-005

550313

590410

.5438019003

55059?

55041 9

550409_

544212-001

556010

543804-003

544212-001

.550412

412997-005

999003-401

944270-001

559005

544245-002

559007

412597-003

559005

8154

a
q

5
I
q
fi
-
fi
‘
d
—
A
A
'
A
A
M
J
N
A
I
M
N
C

.
5
0

9
M
n

—
l
—
l
—
l
%
d
d
-
J
N
I

‘
m
—
L

I
I

I
I

I
I

I
I

I
O

I
I
I
n
.
“

~
5
d
e

I
_
A

.
d
-
A
—
b
—
b
C
A
—
A
m
—
h
-
A

a
”
A

I
d
—
l
m
—
t
—
I
n
—
l
n
-
l
—
L
-
n
l
—
l
—
l
M
—
l

t
[
9
.
4

'
J
I

d
—
I
—
l

A
d
d
-
A
d
d
d
—
A
—
l
d
—
d
e
-
A

DESCRIPTION

RIGHT LOOPER RETAINER GUIDE COLLAR COMP

SET SCREW (M4. L4)

RIGHT LOOPEH RETAINER GUIDE BRACKET

RIGHT LOOPER REITANEH GUIDE BHACKET

SCREW (M9 L10)

RIGHT LOOPEFI RETAINER GUIDE

RIGHT LCCPER

SCREW (M3 L9)

CLRHMG

RIGHT LOOPER RETAINER

RIGHT LOOPEFI RETAINER DRIVING LEVER STUD

SPREADER COMP.

RIGHT 'LC'O‘RER SHAFT BUSHING (BACK)

SET SCREW (M4 L4)

RIGHT LCCRER SHAFT COLLAR COMP.

SETSCREW (M4. L4)

mCHTLOOPERSHAFTRURRRG _

RIGHT LDOPER SHAFT BUSHING (FRONT)

THRUCTWASHER

RIGHT LDCPER SHAFT

IMGHTLODPERSHAFT

RIGHT LOOPEH CAM COMP.

SETSCREN(M4JA)

RIGHT LCOPER CAM ROD

RICHT LCCPER CAM ROD END

SET SCREW (M5. L5)

RIGHT LOOPEH SHAFT LEVER COMP

SCREWVIME. L12)

RIGHT LCCPER CAM ROD END SCREW STUD

RIGHT LDCPER RETAINER DRIVING LEVER COMP.

SET SCREW (M4. L4)

SCREW(MBJJZ}

RIGHT LOOPER RETAINER DRIVING LEVER (FRONT) COMP.

SET SCREW (M5. L5)

RIGHT LOCPER RETAINER DRIVING LEVER LOCK SCREW

RIGHT LOORER RETAINER DRIVING LEVER LCCK SCREW

RETURNSPHNG .

RMAWWGRMC

RIGHT LOORER RETAINER DRIva LEVER (RACK) COMP.

$1?quCOOPER RETAMIER DRIVING LEVER (RACK) RETUFIN

RIGHT LODPER THREAD GUIDE

SCREW (1014, L9)

CHAIN STITCH LOOPEH THREAD GLADE (LARGE)

WASHER

SCREW (M4 L9)

LOOPEH THREAD GUIDE

TAPPING SCREW (NOMINAL CIA.4 L0)

LODPERTHREAD CULDE COVER

SCREW (M4 L9)

CHAIN STITCH LOOPER THREAD GUIDE (UPF’EH)

TAP-PING: SCREW (NOMINAL CIA.3 L5)

CHAIN STITCH LOOPER THREAD GUIDE (LOWER)

TAPPING SCREW (NOMINAL CIA.4 L5)

GUIDE PLATE FOR CHAIN STITCH LOCPER THREAD



 



OTV

- PARTNO 854 857 DESCRIPTION

1 412794 LEFT LOOPER CAM ROD

2 412795 1 - LEFT LOOPER CAM HOD END

3 544200-002 1 - SET SCREW (M5. L0)

4 412793 1 - LEFT LOOPER SHAFT LEVER COMP.

5 414750-001 1 - SCREW (M5 L12)

0 374105 1 - LEFT LOOPER CAM ROD END SCREW STUD

7 550477 1 - LEFT LOOPER CAM COMP

0 544207-011 2 - SET SCREW (M4. L4)

0 550411 1 1 LEFTLCOPER

10 544211-052 1 I SCREW (M3. L6)

11 550400 1 - LEFT LOCPER HOLDER COMP.

12 414750-001 1 - SCREW (M5. L12)

13 20.1401 1 - NEEDLE GUARD (BACK) (FOR OVEREDGE NEEDLE)

14 374302 1 1 NEEDLE GUARD (BACK) (FOR DVEREDGE NEEDLE)

ADJUSTING SCREW

15 544212-001 1 - SCREW (M4. L0)

15 550407 1 - LEFT LCCPER SHAFT

17 575700 1 - LEFT LOOPER SHAFT BUSHING

10 544207-011 1 - SET SCREW (M4, L4)

' 10 542402 2 - THRUST WASHER

20 550410 1 - LEFT LOOPER HOLDER THREAD GUIDE (FOR 4 THREAD)

21 544-212-001 1 1 SCREW (M4. L0) _

22 550420 - 1 LEFT LOOPER HOLDER COMP.

23 414750-001 - 1 SCREW (M5. L12)

.24 070554 - 1 NEEDLE GUARD (BACK) (FOR CVEREDGE NEEDLE)

25 544250 - 1 NEEDLE GUARD (BACK) (FOR OVEREDGE NEEDLE) SCREW

20 37.0000 - 1 LEFT LOOPER SHAFT

27 410270 - 1 LEFT LOOPER SHAFT SUSHING (FRONT)

20 410200 - 1 LEFT LOOPER SHAFr BUSHING (BACK)

20 550503 - 1 LEFT LOOPER SHAFT COLLAR COMP.

30 544207-01 1 - 1 SET SCREW (M4. L4)

31 370203 - 1 . LEFT LCOPER DRIVING ARM COMP.

32 544-212-054 - 1 SCREW (M4. L12)

33 550420. - 1 LEFT LOOP-ER HOLDER THREAD GUIDE (FOR 5 THREAD)

34 07020.1 - 1 LEFT_I._OOPER DRIVING FORKED LEVER COMP.

35 544-207-011 - 2 SET SCREW (1144. L4)

35 _ 550422 - 1 CHAIN STITCH 'LOOPER SHAFT BUSHING (BACK)

37 550305 - a CHAIN STITCH LOOPER SHAFT COLLAR COMP.

00 544207-011 - 2 SET SCREW (M4. L4)

30 412555 - 1 CHAIN STITCH LOOPER AVOID CAM FORKED LEVER

- 40 412550-000 - 1 CHAIN STITCH LDOPER AVOID CAM FORKED LEVER STUD

41 410400 - 1 CHAIN STITCH LOOPER AVOID CAM FORKED LEVER STUD

COLLAR COMP.

42 504007 - 1 CHAIN STITCH LOOPER AVOID CAM FORKE-D LEVER STUD

COLLAR SCREW

4a 543001-000 - 1 RETAINING RING

44 544207-011 - 1 SET SCREW (M4. L4)

45 5.50502 - 1 CHAIN STITCH LOOPER AVOID CAM COMP

40 544200-011 - 2 SET SCREW -.(M3 L3)

.47 41-2794 - 1 CHAIN STITCH LOORER CAM ROD

40 412705 - 1 CHAIN STITCH LOOP-ER CAM ROD END

49 544-200-002 - 1 SET SCREW (M5. L0)

50 370005 - 1 CHAIN STITCH LOOPER SHAFT LEVER COMP.

01 414750-001 - 1 SCREW (M5. L12) _

52 374100 - 1 CHAIN STITCH LOOPER CAM ROD END SCREW STUD

53 050014 - 1 CHAIN STITCH LCCPER CAM COMP.

54 544207-011 - 2 SET SCREW (M4. L4)

55 550421 - 1 CHAIN STITCH LCCPER SHAFT BUSHING (FRONT)

50 550425 - 1 CHAIN STITCH LOOPER SHAFT

52 4125-51 - 1 CHAIN STITCH LOOPER HOLDER COMP.

50 414750-001 - 1 SCREW (MS. L12)

59 556000 - 1 CHAIN STITCH LOOPER

00 549304 - 1 CHAIN STITCH LOOPER SCREW

01 550012 - 1 CHAIN STITCH LOOPER HOLDER THREAD GUIDE

02 544212-001 - 1 SCREW (144.1.5)



 

23‘



6

m PART NO. I DESCRIPTION

550443-452 1 - THROAT PLATE (FOR 4 THREAD)

 

I

1 555015-452 - 1 THROAT PLATE (FOR 5 THREAD)

2 550553 2 - THROAT PLATE POSITION SCREW

3 550437-501 1 1 KNIFE (MOVABLE) LEVER COMP.

4 542402 1 1 THRUST WASHER

5 550440 1 1 KNIFE (MOVABLE) FORKED LEVER STUD BUSHING

5 - 544207-011 1 1 SET SCREW (1114. L4)

7 550533 1 1 KNIFE (MOVABLE) FORKED LEVER COMP.

5 414750-004 1 1 SCREW (M5. L16)

9 412505 1 1 KNIFE (MOVABLE)

10 41.2555 1 1 KNIFE (MOVABLE) HOLDER

11 544407 1 1 KNIFE (MOVABLE) SCREW

12 41.0307 1 1 KNIFE (MOVABLE) HOLDER SPRING

15 550501 1 1 KNIFE (MOVABLE) HOLDER COLLAR COMP,

14 544207-011 1 1 SET SCREW (1144, L4)

15 414744-005 1 1 SCREW (MB. 1.50) _ _ _ _

15 54121.7 1 1 KNIFE (STATIONARY) HOLDER STUD SCREW WASHER

17 412774 I 1 KNIFE (STATIONARY) HOLDER STUD SPRING

1111 550457 1 1 KNIFE (STATIONARY) HOLDER STUD

1.9 550452 1 1 SEAM WIDTH FINGER SPRING

20 545803-002 1 1 WASHER - __ _

21 544211-002 1 1 SCREW (M3. L5)

22 550450 I - SEAM WIDTH FINGER

22 555040. _ - 1 SEAN) WIDTH FINOER

25 550452-301 1 1 SEAN WIDTH-FINGER KNOB

24 _ . 550440; 1 1 KNIFE (STATIONARY) HOLDER

2-5 550449 1 1 KNIFE (STATIONARY)

25 544211-051 1 1 SCREW (M3. L5)

27 550451-391 1 1 SEAM WIDTH FINGER SUPPORT PLATE

20 544211-002 1' 1 SCREW (M3. L5)

29 550745 1 1 SEAN) WIDTH CONTROL DIAL COMP.

30 544207-011 I 1 SET SCREW (144, L4)

31 550502 1 1 SEAM WIDTH CONTROL DIAL SPRING

02 543505-002 1 I WASHER

03 544211-002 1 1 SCREW (M3. L6) _

34 5.50549 1 1 SEAM WIDTH CONTROL SCREW

35- 550455 - 1 1 SEAN) WIDTH CONTROL SCREW BUSHING

35 543501-003 2 2 RETAINING RING

37 550359 1 1 SEAM WIDTH CONTROL SCREW SPRING

55 544-207-011 1 1 SET SCREW (M4. L4)

59 550431 1 - NEEDLE GUARD BRACKET

40 550432 7 1 I NEEDLE GUARD (FRONT) (FOR OVEFIEDGE NEEDLE)

4.1 544211-001 1 1 SCREW (M3. L5)

42 074292-002 1 1 SET SCREW (M25, L5)

40 544212-001 1 1 SCREW (1114. L5)

44 5550.49 - 1 NEEDLE GUARD BRACKET

45 555.047 - 1 NEEDLE GUARD (FRONT) FOR COVER STITCH NEEDLE

46 543504-002 - 1 WASHER .

47 544211-001 - 1_ SCREW (M3. L5) _

45 555045 1 NEEDLE GUARD (BACK) FOR COVER STITCH NEEDLE

49 543304-002 - 1 WASHER

50 544211-001 - 1 SCREW (I43. L5)

51 555015 - 1 THROAT PLATE POSITIONING PIN (ECO)

52 544207-011 - 1 SET SCREW (M4, L4)

53 27-4115 - 1 THROAT PLATE SCREW



 



i
.

DESCRIPTIONNO. PARTNO. ; -

[
m
l

‘
-
0

C
d
?
“

E a

'x

1 55.6019 1 1 FEED CRANK (LEFT) COMP.

2 544-207-011 2 2 SET SCREW (MA. L4)

3 550473 1 1 FEED CRANK (LEFT) STUD

4 543001-000 1 1 RETA1NING RING

5 542402 1 1 T-HFIUST WASHER

6 550460 1 1 FEE!) CRANK SHAFT BUSHING (LEFT)

7 544207-011 2 2 SET SCREW (M4. L4)

5 550459 1 1 FEED CRANK SHAFT BUSHING (RIGHT)

9 550455 '1 1 FEED-CRANK SHAFT

10 543801-005 1 1 RETAINING SING

1 1 543531 1 1 THRUST WASHER

12 5.43111 5-005 1 1 THFIUST WASHER

13 556.082 1 1 FEE-D CRANK-(RIGHT) (FOR DIFF. FEES} COMP.

14 544201-011 2 2 SET SCREW (M4. L4)

15 544207-011 1 1 SET SCREW (1114. L4) _

1.5 555057 1 I FEED REGULATOR CRANK ROD COMP.

17 550452 1 1 FEED CRANK ROD COMP.

1S 544207-011 1 1 SET SCREW (M4. L4)

19 412535 1 1 FEED CRANK ROD STUD

20 543901-005 1 1 RETAINING RING

21 543.531 1 1 THRUST WASHER

22 550469 1 1 FEED CRANK (RIGHT) STUD

23 543001-005 1 I RETAINING RING

24 5424112 1 1 THRUST WASHER

.25 5560.86 1 1 FEED CAM COMP.

25 544207-011 2 2 SET SCREW (M4. L4)

.27 556059 1 1 FEED REGULATOR SLIDE BLOCK

'29 550519 1 - FEED LIFTING CAM SLIDE BLOCK COMP. (FOR 4 THREAD)

28 550599 . 1 FEED LIFTIN CAM SLIDE BLOCK COMP. {FOR 5 THREAD)

29 55.0579 1 - FEED LIFTIN CAM COMP. (FOR 4 THREAD)

29 550640 - 1 FEED LI'FTING CAM COMP. (FOR 5 THREAD)

90 544207-011 2 2 SET SCREW (M4. L4)

31 410397 1 1 FEED LIFTING CAM SLIDE BLOCK

32 543819-010 1 1 RETAINING RING

33 556023 1 1 MAIN FEED BAR.

34 544207011 1 1 SET SCREW (M4, L4)

35 55.0499 1 - MAIN FEED DOG (FOR 4 THREAD)

35 550025 - 1 MAIN FEED DOG (FOR 5 THREAD)

SS 544211-002 2 2 SCREW (M3, L6)

37 550497 1 1 MAIN FEED BAR SPRING SCREW STUD

39 550499 1 1 AUXILIARY FEED SUPPORT BRACKET

39 544211-002 2 2 SCREW (M9. L6)

40 550500 1 1 AUXILIARY FEED BAR

4.1 555064 1 1 AUXILIARY FEED BAR SUDE BLOCK GUIDE COMP.

42 544206-011 2 2 SET SCREW (M3. L3)

43 556.05? 1 I DIFFERENTIAL FEED ARM COMP.

44 414751-001 1 1 SCREW (M4. L12)

45 556066 I 1' AUXILIARY FEED BAR SLIDE BLOCK

45 550509. 1 1 MAiN FEED BAR SPRING

47 550.501 1 1 AUXILIARY FEED DOG HOLDER

43 54421 1 4102 1 1 SCREW 1113.. L6.)

49 550.502 1 - AUXILIARY FEED DOG (FOR 4 THREAD)

49 556027 « 1 AUXILIARY FEED DOG (FOR 5 THREAD)

50 544212-003 1 1 SCREW (M4. L10)

51 543004-003 1 1 WASHER



 



- PART NO 8521115? DESCRIPTION
A
A
a
a
a
a
a
a
m
m
m
u
m
m
w
u
m
m
m
m
m
m
m
m
m
m
d
e
d
fi
a
fl
fi
fi
fl
d
d

-
H

w
m
m
a
m
u
d
c
m
m
w
m
m
h
m
m
a
o
w
m
fl
m
m
a
w
m
a
o
m
m
u
m
m
a
n
A
o
m
m
fl
m
m
h
m
m
‘

281406

- 544207—011

550455

550725-401

405213

545503-005

555050

555052

555051

544207-011

410370 _

544207-01 '1

544212-001

251455

550490

544207-001

550523

543501-002

550510

543501-005

410524

375590

544207-01 1

555070

544207-011

555074

544207-01 1

555077

545501-005

550755

545501-005

550757

550735

550734

545207-011

545500005

545501-005

550755

545501-005

544207-011

550524

 544270001

550740

543501-002

543503-005

545505-003

550743-401

1

1

1

1

1

1

1

1

1

1

1

I

2

1

1

1

1

1

1

1

2

1

1

1

1

2

2

1

1

‘1

2

1

1

1

1

1

1

1

2

1

1
1

1

1

1

1

1 4
4
—
5
—
d
e
d
-
J
N
A
—
i
-
i
“
A
H
—
l
d
M
A
A
—
L
M
M
—
l
d
-
n
—
I
N
A
—
I
—
t
-
A
-
l
—
l
-
J
N
—
A
—
A
-
J
a
fi
—
l
w
—
b
—
‘
A
-
‘
d
—
‘
M FEED REGULATOR DRIVlNG CAM COMP.

GETSCREw1M4.LG

FEED DIAL HUB COMP.

FEED DIAL (GRAPHIC)

FEED DIAL WAVE WASHER

WASHER

FEED REGULATOR COMP.

FEED REGULATOR STUD

FEED REGULATOR

SET SCREW (M4. L4)

FEEDREGUUWOHSTUDBUSWNG

SET SCREW (M4. L4)

SCREW (M4. L6) _

FEED REGULATOR LEVER s-FRING

FEED REGULATOR LEVER COMP.

SET ECREW (M4. L4)

DEFERENTMLFEEDSAFETYPLATE

RETAINING RING

DWFERENTMLFEEDSHAFT

RETAINING RING

DEFERENTRLFEEDSHAFTBDERWG

DIFFERENTIAL FEED SHAFT DOLLAR COMP.

SET SCREW (M4. L4)

DIFFERENTIAL FEED ADJUSTING ARM COMP.

SET SCREW (M4 L4)

DIFFERENTIAL FEED ROD COMP.

SET SCREW (M4 L4) _

DIFFERENTIAL FEED ROD (BACK)

RETAINING RING

DIFFERENTIAL FEED ROD (FRONT)

RETAINING RING

DIFFERENTIAL FEED ADJUSTING LEVER (LOWER)

DIFFERENTIAL FEED LEVER LINK COMP.

DIFFERENTIAL FEED LEVER COMP.

SET SCREW (M4. L4)

RETAINING RING

RETAINING RING

DWFERENTMLFEEDADJUSHNGLEVERSTUD

RmAmmGRmG

SETSCREW(M4JA1

DIFFERENTIAL FEED ADJUSTING LEVER SPRING

SCREW (M4, L5)

DIFFERENTIAL FEED ADJUSTING LEVER COMP.

RETAINING RING

WASHER

DIFFERENTIAL FEED ADJUSTING LEVER FIN

DWFERENTMLFEEDADJUSHNGLEVEHKNOB(GHAHflC)



1120»! (FOR USA/CANADA)9 



.-' PARTNO.

'
m
m
u
m
m
m
m

M
M
M
'
N
M
.
”
~
‘
M
:
M
M
é
i
d
d
-
d
g
i
n
—
L
-
a
l
—
I
fl
-
l
'

.
_

.
.

.
.

c
a
m
e
-
‘
i
m
m
-
n
o

I
o
n
a
u
m
m
h
-
w
N
-
a
o
o
m
w
m
m
a
m
m
—
n
o
“
°
’
*
°
’
“
*
"
"
-
°
“
" 359308

281459

544211-002

544212-002

194-120015

550600

5442124101

369.3276

550530391

550554391

5442484032

5442111053

543805»002

544499001

543805005

4-1-2721

410252

410253

4057-30

556.090

545803-004

545801-010

550754

54.42.0740? 1

550745-391

'544270-001

543848

55074-6391

9112-2305033011

369384-001

359997

550750-591

550751-391

55.0752

550-759

544220-053-

1

_
.
|
d
‘
A
d
M
—
A
“
fi
fl
M
g
fi
fl
fl
-
‘
M
m
m
u
fi
—
h
—
fi
d
d
—
‘
d
m
m
fi

d
—
L
-
A
-
J
d
—
b
—
A

 

«
A
d
d
a
-
fi
n
d
fi
d
fl
w
—
b
fl
‘
d
d
m
m
d
‘
d
—
l
fi
—
i
—
O
M
M
—
E
M
7

‘
c
—
h
d
fl
u
‘
u
‘
u
—
l

DESCRIPTION

LAMP HOLDER COMP. (FOR 120 ~ 1270)

LAMP HOLDER BRACKET

SCREW (M13 L6)

SCREW {M4 L8)

LAMP (FOR 120 - 127v.15w BAYONET TYPE)

CORD CLAMFINC PLATE

SCREW (M4. L6}

MOTOR COMP. (FOR 120V)

SWITCH BOX (UPPER)

SWRCH 90x (LOWER)

TAPPING SCREW (NOMINAL OIA.3. L8)

SCREW (M3, 1.8)

WASHER

SCREW {M8, L10)

WASHER

MOTOR BELT

ROTATING SHAFT BUSHING (LEFT)

ROTATING SHAFT BUSHING (RIGHT)

ROTATING SHAFT THRUST WASHER

ROTATING SHAFT

SPRING PEN

RETAINING RING

ROTATING SHAFT BALANCE WEEGHT COMP.

SET SCREW (M4, L4)

PULLEY

SCREW (M4. L8)

WASHER.

PULLEY CAP

CONTROLLER COMP. {11o — 127V)

(TYPE AEOSS, PLUG A-TYPE)

MICHOSWITCH CASE COMP. {120V}

MICROSWITCH CORD COMP. (120V)

MICROSWITCH CASE (BODY)

M:CROSWITCH CASE (COVER)

MEG-ROSWITCH BUTTON

MICROSWITCH BUTTON SPHENG

TAPRING SCREW (NOMINAL 0111.3. L8)



10 230V (FOR EUROPE)

 



G
G
N
N
N
.
~
N
N
M
N
N
N
M
—
l
c
d
—
A
w
b
d
d
a
fi
—
L

a
c
m
m
w
m
m
h
m
M
J
a
m
m
w
m
m
a
u
m
d
c
”
G
Q
m
m
“
9
”
“

m
m
m
m
m
m
w

0
0
5
4
0
1
0
7
w
a

359370

231459

544211-002

544212-002

134120-021

550500

544212-001

540395

359370

550530-301

550555-301

544240-002

544211-003

543305-002

544499-001

543505-005

412721

419151-003

410252

410253

403730

555000

543005-004

543001-010

550754

544207-011

550745-301

544270-001

543045

550745-301

902-2301-030-001

350304-002

359355

550750-301

550751-391

550752

550753

544220-003

.
J
I

‘
d
—
L
n
—
l
o
‘
N
—
i
-
fi
m
fi
v
—
I
M
-
fl
d
N
A
A
d
M
M
d
fl
-
J
-
J
N
A
-
A
fl
N
fl
—
fi
-
fl

u
‘
d
-
A
o
—
L
-
h
-
I
a
—
K

A
A
A
—
a
d
m
a
g
d
u
a
m
d
—
n
m
—
A
d
A
m
a
n
d
a
—
A
d
m
fl
u
u
m
“
4
-
.

A
d
—
l
-
‘
n
—
‘
a
—
L
—
l

LAMP HOLDER COMP. (FOR 200 - 240V)

LAMP HOLDER BRACKET

SCREW (5713.115)

SCREW (M4. L8)

LAMP {FOR 220 - 240v. 15w, BAYONET TYPE)

CORD CLAMPING PLATE

SCREW {M4, L5)

CORDRETNNEH

MOTOSCOMP450023mn

SWITCH 50x (UPPER)

SWITCH 50x (LOWER)

TAPPiNG SCREW (NOMINAL 0171.3, L8)

SCREW (M3. L8}

WASHER

SCREW (M6. L10)

WASHER

MOTORBEEF

TUBE{FOR220-240V)

ROTATmG SHAFT BUSHING (LEFT)

ROTATING SHAFT BUSHING (SIGHT)

ROTATING SHAFT THRUST WASHER

ROTATING SHAFT

SPRING PIN

RETAINING RING

ROTATINGSHAFT BALANCE WEIGHT COMP.

SET SCREW (M4. L4}

PULLEY

SCASNIMALO

WASHES

WASHER CAP

CONTROLLER COM P. (220 - 240171

(TYPE. AE030. PLUG C-WPE}

MICROSWITCH CASE COMP. (200 - 240V)

MICROSWITCH CORD COMP. (200 - 240v;

MICROSWITCH CASE (BODY)

MICROSWITCH CASE (COVER)

MICHOSWITCH BUTTON

MICROSWITCH BUTTON SPRING

7APPING SCREW (NOMINAL 00431.31

m



1 1 24DV(FOFI AUSTRALIA)

 



m PART NO.

c
o
m
m
u
n
e
-
1
0
0

0
.
1
1
.
0
m
u
m
m
m
m
m
m

«
4

«
4

.
.

1
1
0
-
4
0
1
1
1
1
4
5
0
0
»
d
c
g
m
u
m
m
a
m
m
~
d
g
m
3
3
3
3
3
6
3
3
¢
°
“
‘
0
"
3
‘
“
N
" 330370

201459

544211-002

5442125002

194120-021

550000

544212-001

540099

355380

550530-391

550555-391

544248-002

544211-003

543005-002

544490-001

543005-005

412721

410161-005

410252

410253

403730

555090

543000-004

543301-010 -

550754

544207-011

550745-301

544270-001

543040

550743-391

902-2301-034-011

369384-002

369385

550750-391

550751-391

550752

550753

544220-003

QTY.

J
1

d
d
—
l
—
l
—
q
u
fi
—
A
d
d
m
fl
d
N
—
A
fi
i
m
N
—
A
q
fi
n
‘
d
m
d
d
fi
M
—
a
—
L
—
L

d
d
—
l
d
d
—
I
—
t

J
1

J
u
d
d
—
L
'
A
N
J
A
—
L
‘
A
N
—
n
d
N
—
A
J
A
M
N
-
fi
fl
—
l
-
‘
m
-
‘
d
a
—
D
N
‘
A
M

A
—
A
H
-
I
—
h
—
Q
-
L

LAMP HCLCER COMP. (FOR 200 — 2400;

LAMP HOLDER BRACKET

SCREW (M3. L6)

SCREW (M4, 1.03

LAMP (FOR 220 — 240v. 15w. BAYONET TYPE)

cono CLAMPING PLATE

SCREW (014.00}

CORD RETAENER

MOTOR COMP. (FOR 240v:

3111110311 80)! (UPPER)

swrrOHaCx (LOWER)

TAPPING SCREW (NOMINAL 01.4.3. L18}

SCREW (11113.13)

WASHER

SCREW (M6. L10)

WASHER

MCTCR BELT

TUBE (FOR 220 — 240v;

ROTATING SHAFT BUSHING (1.15m

11014111113 SHAFT 303111113 (RIGHT)

ROTATING SHAFT THRUST WASHER

ROTATING SHAFT

SPRING 'PEN

115101111113 RING

ROTATING SHAFT BALANCE WEIGHT COMP.

SET SCREW {M4, (.41

PULLEY_

SCREW (M4. L8)

WASHER

WASHER CAP

CONTROLLER COMP. (220 - 240V)

(TYPE 05034. PLUG S-TYPE}

MJCRoswrrCH CASE COMP. (200 - 240V)

MICRCSWITCH CORD COMP. (200 — 240V)

MICRoswsTCH CASE (BODY)

MICRCswsTCH CASE {COVER}

11.110110311111011 BUTTON

MICROSWJTCH BUTTON SPRING

TAPPmG SCREW (010010141. 0114.3. LB}

11

DESCRIPTION



12

- PART NO. DESCRIPTION

1 545355 1 BRUSH

2 2755211 1 1 11115-52225

5 541513-945 1 1 SCREW maven (MEDIUM)

4 51115514 1 1 SCREW 02111511 (SMALL)

5 552-215 1 1 NEEDLE PACK (11200242 11120112 11190113)

5 550.449 1 1 KNIFE 15151101155111)

7 5116554 4 5 THREAD uuwmoen- $2002 CAP

11 5.50510 1 1 011.511

9 542.151 4 5 THREAD UNWiNDEfi SPOOL NET

11) 2252925552 1 - Insmucmw MANUAL

11 552219401 1 1 MACHINE COVER (WITH PFAFF MARK)

1-2 . 555125-591 - 1 52m GUIDE PLATE

15 555125 ~ 1 WELT 131.1102

111, 574105 - 1 WELT 2.on SCREW

1.5 555035 - 1 552111 6111135

15 5550322452 - 1 COVER 5111011 THROAT PLATE

1? 555550-452 - 1 COVER 51mm PRESSER FOOT

15 555127-591 - 1 NEEDLE 111522152



 

'12



Consolidated Sewing Machine Corp.

MAIN office

131 W. 25th Street

New York, NY 10001

Tel: 212-741—7788

Fax: 212—741—7787

e-mail: c0nsew@att.net

website: www.consew.com

Miami FL

7855 NW. 29th Street, Bay 166

Miami, FL 33122

Tel: 305-471-0200

Fax: 305-471-0243

e-mail: miamisales@c0nsew.com

 

Los Angeles, CA

1400 South Boradway

Los Angeles, CA 90015

Tel: 213—745-8844

Fax: 213—745-8855

e-mail: lasales@consew.com


